
 COMMISSION MEETING MINUTES 
August 22, 2017 

Meeting held at 1434 Air Rail Avenue, Virginia Beach, VA 23455 Page 1 of 26 

No. Topic Page 
1. Awards and Recognition 3 

2. Consent Agenda 4 

a. Approval of Minutes 4 

b. Contract Awards 4 

c. Task Orders 4 

d. Sole Source 4 

3. New Billing and Payment Vendor Implementation Update 5 

4. Deep Creek Interceptor Force Main Replacement
Property Acquisition

6 

5. Forest Hill Avenue
Disposition of Property Resolution

7 

6. Army Base Treatment Plant Biosolids Loading Facility
Initial Appropriation

8 

7. Mathews Nursing Home Line Vacuum Sewer Main Improvements
Initial Appropriation

9 

8. Nansemond Treatment Plant Struvite Recovery Facility Improvements
[...]
3 Median Household Income is based on the American Community Survey (US Census) for Hampton Roads 



TO:  General Manager 
 
FROM:  Director of Information Technology (IT) 
 
SUBJECT:  Information Technology Department Report for July 2017 
 
DATE:  August 10, 2017 
 
 
A. General  
 

1. The Operations and IT Departments are researching available technologies 
and providers of applied artificial intelligence and smart devices consistent 
with existing and future wastewater treatment processes and infrastructure.  
Findings and recommendations will form the basis of how the Internet of 
Things (IoT) impacts future operations and process enhancements.  

2. Staff continues its work installing and testing broadband cellular and private 
data circuits in support of the new Supervisory Control And Data 
Acquisition (SCADA) platform.  Installation and testing has been delayed by 
approximately thirty days and is now scheduled to begin in September.  
The delay is due to internal coordination issues between Verizon Business 
Services and Verizon Wireless Communications as they work through 
contractual issues with the Virginia Information Technology Agency.   

3. The network servers and supporting connectivity hardware and software 
were upgraded at the Williamsburg, York River, and Atlantic treatment 
plants.    

4. The Small Communities Division network and communications facility is 
now complete and will be ready for the relocation and installation of 
business networking and industrial automation hardware and software, in 
August. 

5. In response to emerging security threats, additional cyber security 
upgrades to the main campus wireless network are being performed. 

B. Strategic Planning Metrics Summary 
 

1. Educational and Outreach Events:  0 

2. Number of Community Partners:  0 

  



3. Monthly Metrics 
 

Item # Strategic Planning Measure Unit 
July 
2017 

M-1.4a Training During Work Hours Per Full 
Time Employee (50) – Current 
Month 

Total Training 
Hours / # FTE 

2.95 

M-1.4b Total Training During Work Hours 
Per Full Time Employee (50) – 
Cumulative Fiscal Year-to-Date 

Total Training 
Hours / # FTE  

2.95 

M-5.2 Educational and Outreach Events Number 0 

M-5.3 Number of Community Partners Number 0 
 
 
Respectfully, 
Don Corrado 
 



 

TO:   General Manager 
 
FROM:  Director of Operations 
 
SUBJECT:  Operations Report for July 2017 
 
DATE:   August 5, 2017 

 
A. Highlights 

 
Water Technology and Research - There is a great deal of contemporary 
discussion on items including big data, the Internet of Things, predictive 
analytics, artificial intelligence, machine learning, etc.  HRSD is preparing to take 
a careful approach into this area with a new project that will encompass control 
systems improvements in our interceptor system and treatment plants.  This will 
build on our implementation of the Supervisory Control and Data Acquisition 
(SCADA) system currently being deployed for interceptor system monitoring and 
control, and our existing and relatively sophisticated treatment plant distributed 
control systems (DCS).  The exact scope of these two parallel efforts remains in 
development, but the eventual future intent is to connect these two systems so 
that there is feedback to SCADA based on treatment plant performance 
optimization, as well as feedback to DCS based on interceptor needs (e.g.,  to 
minimize overflow events).  This is particularly relevant as we contemplate 
Sustainable Water Initiative for Tomorrow (SWIFT) and the desire to stabilize 
nitrogen removal and equalize diurnal flow profiles.  On the treatment plant side, 
the likely starting place is the optimization of an existing plant control system 
using a data-driven, model-based controller.  On the interceptor side, the intent 
will be to use elements of predictive control to move flow in real time between 
James River Treatment Plant (JRTP), Boat Harbor Treatment Plant (BHTP) and 
the York River Treatment Plant (YRTP) and the Coliseum storage tank. This will 
help achieve treatment performance improvements, avoid a potential expansion 
at YRTP, maximize nitrogen removal among the James River bubble plants, 
potentially dampen diurnal flow peaks and minimize overflow events.           
 

B. Interceptor Systems 
 
1. North Shore (NS) Interceptor Systems 

 
a. Staff resolved one interceptor complaint and two system alarms 

during the month.     
 

b. Staff performed a single caustic injection to relieve pressures in the 
Gloucester interceptor system. 

 



 

c. Staff installed a temporary suction and discharge pumping and piping 
system for injecting polymer for Total Suspended Solids (TSS) control 
at the Lawnes Point Treatment Plant holding ponds.  

 
2. South Shore (SS) Interceptor Systems 

 
a. On July 15, it rained approximately 4.2 inches in the Suffolk Pump 

Station service area, which contributed to overflows in the upstream 
gravity system.  After the rainstorm, we noticed multiple manholes 
with displaced lids and debris along the gravity system pipeline that 
suggested an overflow occurred.  The amount spilled is unknown.  
We have been active in the area over the last several years; the area 
is frequently maintained and monitored.  A Capital Improvement 
Project (CIP) to remove this gravity pipeline is currently in the design 
phase.  In the interim, staff is working to modify the manholes to help 
limit future overflows. 

 
b. Staff worked on completing major electrical work at the Suffolk Pump 

Station as well as replacing antiquated equipment with new Variable 
Frequency Drives (VFDs).   

 
c. Staff assisted the Chesapeake-Elizabeth Treatment Plant (CETP) by 

removing 20 cubic yards of grease from the headworks junction 
chamber and 10 cubic yards of grease from the septic well. 

 
C. Major Treatment Plant Operations 

 
1. Army Base Treatment Plant (ABTP) 

 
a. A non-potable water spill occurred when an automatic strainer 

malfunctioned; staff repaired the strainer.     
 

b. Staff reported five air permit deviations involving use of the bypass 
stack.  All five incidents resulted from power anomalies during 
storms.  There was one total hydrocarbon-recording incident when 
the system failed to calibrate properly.   

  
c. The temporary glycerin storage tank and pumps we purchased 

because of the failed methanol tank are ready for operation. 
 

d. Contactors installed new raw influent pump platforms and secondary 
clarifier ladder platforms. 

 
 



 

2. Atlantic Treatment Plant (ATP) 
 
a. Two chlorine contact tanks, the first of six secondary clarifiers, are 

being re-coated. 
 

b. Staff assisted the City of Raleigh (City) in determining staffing 
requirements for their upcoming Thermal Hydrolysis Process (THP) 
and Combined Heat and Power (CHP) projects. The City will be 
constructing a new THP Cambi system very similar to the Atlantic 
plant’s THP project. 

 
3. BHTP 

 
a. The following air permit deviations occurred during the month: 

1) On July 12, a power anomaly resulted in the loss of the Induced 
Draft (ID) fan and use of the bypass stack for 13 minutes. 

2) On July 13, a low biosolids inventory level resulted in an 
incinerator pressure drop. Staff performed an incinerator 
burnout in anticipation of receiving loads from the Nansemond 
Treatment Plant (NTP). 

3) On July 14, a deviation occurred when a combustion air fan 
failed and pressures dropped. Staff replaced the fan impeller. 

4) On July 29, a deviation occurred in both the burn zone 
temperature and pressure levels during incinerator startup. The 
Biosolids loading was lower than normal due to internal plant 
solids being low in the holding tanks, as well as the plant not 
receiving the normal number of truckloads from NTP.  To 
correct the low feed, the operator increased the solids feed rate 
to the centrifuge from the holding tanks before a stable burn 
was established. Staff performed a partial burnout, and 
restarted biosolids feed to regain control.  

5) On July 30, a deviation in the burn zone temperature occurred 
due to burner DCS control output issues. The DCS was 
showing a burner output at 110 percent when the actual output 
was 0 percent. Staff corrected the instrumentation control issue. 

 
b. Staff replaced the combustion air fan impeller when it failed. 
 
c. Staff performed major repairs to the # 5 primary clarifier flight system. 

They replaced 6 broken flights and 32 attachment links and 
performed chain alignment. 
 
 
 



 

4. CETP 
 
a. There were four air permit deviations when a VFD malfunctioned 

twice causing the ID fan to shut down and the emergency bypass 
stack to open. These disruptions also caused the less-than-minimum 
pressure drop and burn zone conditions, creating two more 
deviations. 

 
b. Staff has completed replacement of the stone diffusers in all twelve 

aeration tanks with membrane diffusers.  
 

5. JRTP  
 
a. Staff took #5 secondary clarifier and all three contact tanks out-of-

service, cleaned the tanks and performed annual maintenance tasks. 
 
b. Staff continued construction on the digested solids, magnesium 

hydroxide feed system that will aid with phosphorus removal.  
Construction focused on welding pipe and fittings and finishing the 
magnesium hydroxide feed tank. 

 
c. Integrated Fixed Film Activated Solids (IFAS) tanks were in dissolved 

oxygen mode for the entire month with the nitrified recycle pumps 
controlled mainly by nitrate probes.  This resulted in very good 
nitrogen removal. 

 
d. On the Warwick Boulevard to James River Influent Force Main 

Project, the contractor laid pipe on the plant site and constructed 
bypass piping, which will allow for connection between the new 
influent pipe and the existing influent pipe. 

 
e. On the JRTP Hydraulic Improvement Project, the contractor finished 

work on the project by completing pipe installations, installing and 
testing of control systems, paving and landscaping.  Centrate lines 
pipe, pumps, valves and controls were tested using non-potable 
water. 

 
f. Staff performed stress testing of the #5 IFAS tank, with a fifty percent 

media fill fraction to determine hydraulic limitations across the IFAS 
tank at a plant influent flow rate of 57 MGD.  To accomplish testing, 
primary effluent flow was diverted to IFAS tanks #2, #5 and #8.  
Testing determined no hydraulic limitations across the IFAS tanks.  It 
appears that hydraulic limitations of the secondary clarifier piping and 
tanks caused the high tank levels in the IFAS tanks. 



 

6. NTP  
 
a. Recovery efforts of digester number 1 continues.  Staff gradually 

increased the feed to the digester to 60 percent and diverted the 
remaining solids to two tanks for temporary storage and direct feed to 
the centrifuge.  A contractor began cleaning digester 2 in early July 
for planned coatings work.  To clean the digester, the solids must be 
pumped through a belt filter press then sent to the landfill.   

 
b. Due to the aforementioned abnormalities in solids processing at the 

NTP, the liquid produced during the dewatering operations is 
challenging.  There are currently three liquid streams produced that 
the staff must treat; (1) the digester number 1 centrate (liquid 
produced in dewatering); (2) the frac tank centrate; (3) and the 
digester number 2 filtrate from the contractor’s filter press.  The three 
liquid waste streams are then combined in the centrate tanks and 
directed to the Struvite Recovery Facility (SRF) for processing and 
phosphorus recovery.  This process results in a much darker than 
normal liquid feeding the SRF and a lower than normal percent 
capture on total phosphorus is for the facility.  Staff will continue to 
optimize operations to address these issues. 

 
c. Staff continues to address high solids concentrations at the Lawne’s 

Point Treatment Plant.  Staff initiated a polymer feed to one pond in 
early July, in hopes to reduce the suspended solids.  The goal is to 
achieve permit discharge limits and begin discharging the holding 
pond contents through the plant’s outfall by the middle of August. 

 
d. Staff continues to work on multiple plant improvement projects.  

Those assigned to the SRF have done an excellent job in cleaning 
and painting the facility. The aesthetic improvements are noticeable. 

   
e. Staff drained, cleaned and inspected the number 2 primary and 

number five aeration tanks. 
 

f. Administration building renovations began, including new paint and 
installation of tile, carpet and furniture.  The lunchroom renovation will 
begin in late August with completion by the end of the calendar year.    
  

7. Virginia Initiative Plant (VIP)  
 
a. The plant experienced two air permit deviations when the incinerator 

bypass damper opened during power outages.  
 



 

b. The flight and chain mechanism in a Primary Clarifier (PC) 
misaligned, causing a major failure.  Staff took the PC out of service 
when solids and grit accumulated to unacceptable levels.  Removal of 
the solids and repairs to the flight and chain system should take 
about four weeks. While cleaning the clarifier, staff received an offsite 
odor complaint from the Old Dominion University Sailing Center 
during a sailing event. When the PC is in service, the odor control 
system scrubs the air; however, during periods of maintenance, to 
ensure employee safety, access hatches are opened and portable 
fans are used to introduce fresh air into the tank. This often creates 
offsite odors. Upon receiving the complaint, staff stopped 
maintenance work and closed the access hatches. In the future, staff 
will coordinate the cleaning of the tank with the Sailing Center.   

 
c. Staff conducted emergency generator black start training.  Staff 

checked the system and found that it properly assumed the plant’s 
electrical load after utility loss. The utility power loss simulation 
confirmed that the system is functioning correctly. In addition, when 
the plant lost power this month, the generator system functioned 
correctly at that time as well.  

 
8. Williamsburg Treatment Plant (WBTP) 

 
a. On July 5, a tree fell across the plant’s incoming power line, resulting 

in a loss of power and a two-minute use of the incinerator bypass 
stack.  Use of the stack resulted in an air permit deviation. 

 
b. Staff finished modifying the fourth aeration tank to include an 

anaerobic selector zone.  
 

c. Staff completed a coatings project in the gravity thickener basement.  
It has been about 15 years since this basement was last coated. 

 
d. Staff started a coatings project in the secondary clarifier that is 

expected to take a few months to complete.   This clarifier was last 
coated about 25 years ago. 

 
9. YRTP  

 
a. Staff reported one odor incident when the odor scrubber fan was off 

for longer than one hour.  The outage occurred during a transformer 
preventive maintenance (PM) procedure.  Future oil analyses will not 
require de-energizing the transformer because the sample ports will 
be modified to facilitate the PM requirement. 



 

b. Staff started populating the Environmental Data Management System 
(EDMS) with current Daily Plant Operations Report (DPOR) data.  
This is the first step to migrating over to the new system.   

 
D. Small Communities Division (SCD) 

 
1. SC Treatment 

 
The Urbanna Treatment Plant (UBTP) experienced a permit exceedance in 
its weekly TSS concentrations limits during the week of July 2, 2017.  
Higher than normal loading throughout the weekend preceding the 
Independence Day holiday and insufficient aeration system capacity to 
manage such increases in plant loading caused this plant upset. 
 
Staff took corrective actions to prevent further weekly or monthly 
exceedances, including chemical flocculent addition, shifting influent 
loading to a less impacted treatment train and importing settled activated 
sludge from YRTP. 
 
The plant is currently in the process of procuring and installing a new air 